



# TEST REPORT

DATE: 09-06-2022

Page 1 of 1

TEST NUMBER: 0289065

<b>CLIENT</b>	Lions Floor
---------------	-------------

<b>TEST METHOD CONDUCTED</b>	ASTM D2047 James Machine - Coefficient of Friction on Flooring Material
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Lions Floor Bambino Collection (Packaged in Polka Dots Boxes)
<b>COLOR</b>	BB-VII Rivoli
<b>CONSTRUCTION</b>	SPC
<b>BACKING</b>	EVA

### GENERAL PRINCIPLE

This test was used to measure the relative static coefficient of friction by using the James Machine.

### TEST RESULTS

<b>TEST ENVIRONMENT</b>	69° F 50% Relative Humidity
<b>Sensor Materials</b>	<b>Dry</b>
Standard Neolite	0.95

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.